:

DEUTZ J& FAHR

PARTS MANUAL

M 35.80 COMBINE
HARVESTER

PRINTED BY :
heavy-equipmentmanual.com



M 35.80

ENGINE
GENERAL
MOTOR ANSCHLUSSGEHAEUSE NUR TYP 6112 4A.00.20000
ENGINE HYDRAULIC PUMP......c..ccoccovviriiiniiniiiene 4A.00.20000
ENGINE SEALING SET ...ttt ettt ettt st ettt et et sttt se e ue s ottt et et e e s ue s ot e s et ot e sue et e ae e eh e s atem b saseab et oe e e b sateab et oa e e sbe s ot eabe e oh e e sut eabeabe e eh e satembeae e ebeesatensenaneenee st enaeas 4A.00.20000
MOTORAUFBAU LUEFTSCHASCHT ......oooutiiteit ettt et ettt ettt ettt ettt et st e bttt eb e st et at e eh et s ot e bt s et e bt e se e e be s et ea bt oe e e sue s ot eab et et e e sae st eae e eh e e satemb e bseebeesatembenaneereesatenne 4A.00.20000
ENGINE ROTARY RADIATOR FILTER ASSEMBLY PARTS 4A.00.20000
OIL DRAINE PIPE BREATHER LINE.. ...ttt ettt ettt ettt et st ettt eh e s at oot as e eh et sat e bt et e eb et s ot e bt et e ebe e oot e s et et e ebe e oot e sueea b ease e ebeesat et e eneeneesatenbeanee 4A.00.20000
KRAFTSTOFFBEHAELTER.......ccccociiiiiiiniiieiciceeee 4A.00.20000
ZUSATZ-KRAFSTOFF-BEHAELTER W 4A.00.20000
AIR CLEANER ..ottt 4A.00.20000
ENGINE SPEED ADJUSTING PARTS ...ttt ettt et et sttt et sttt eet e st st e b eat e st e st s bt tat e se e oot saseab e e ne e et saseab et ee e e e satea b et ee e e b sete bt eat e e st e satebaeaneeneeeatenanen 4A.00.20000
EINGINE PTO..ceiiiit ettt ettt ettt ehe ettt eh et et e s ot bt eae e st e s ot et at e eb et st e bt e et e eb et oot e s a s e et e eht e et e sateab e eh et et e satem bt eas e e et e s ot bt eet e e se e et sbseat e ebe e et e nate st eue e et sate e ean e e e s 4A.00.20000
DRUCKLUEFTAGE W ..ottt ettt ettt sttt ettt ettt e h e st ettt e h e sat e bt et e eb et oe e e s ue s et ea b et ot e e s ue oot eaae e eh e sat e ab et e eh et sat et et e ebe e s ot e b tea bt eb et et e sate bt eus e et e satenbenaneebeesatenuenaneene 4A.00.20000
PNEUMATIC SYSTEM W ..ottt sttt ettt sttt et e st et s a ettt se e oot s a sttt se e oot s et a bt eae e et satea bt eat e et sa b e bt eat e e et e s ot nbeeat e e se e o e e sastat e e ne e e abesatea b et se e et nat et e sa e e e e sanenbeenne 4A.00.20000
ENGINE ASSEMBLY PARTS ....4A.00.20000
MOTOR KARBELGEHAEUSE ...ttt ettt ettt e sttt h et e st e e s a e et eh et et e sa e e bt eut e et e satem bt eas e et e s et e bt eet e e st e oot sbseat e se e e a b saseab e se e et saseab et ne e et e sate e eaneeneesatenunin 4A.00.20000
ENGINE OIL PAN ...ttt ettt ettt et st a ettt e st st e s h e e et eue e et e s e tea e ehs e et e s ate b e eat e e st e s e te b s eat e e se e oot e suseat et se e oot sateab et se e e satea bt eat e e ae e e et b s eat e e ne e ea b sa s ea bt e ne e et suneabeeseeenuesanenne 4A.00.20000
ENGINE FRONT COVER......ccoiiitiiitite ettt ettt et sttt et s e s e s a s ta e se e et s at ot et se e et sat ottt o4t e s ue sa b eabe e oh e e s at oo bt et eh e sat e a bt et e eh et e ot e b e et e ebe e s ot e naeeateaseeeteesueeabenaneeneenatenne 4A.00.20000

ENGINE COVER WITH IDLER PULLEY
ENGINE STOP-SWITCH MOUNTING

4A.00.20000
4A.00.20000

ENGINE OIL PUMP......cccccociviiniiniiiiinciiene 4A.00.20000
ENGINE CRANKSHAFT......ccoccoviniieinienene 4A.00.20000
ENGINE CYLINDER / PISTON 4A.00.20000
MOTOR ZYLINDERKOPF NUR FUER 118 KW/TO0PS ..ottt ettt sttt e b et sh bt et sh e eb e et b e eb e e st b e st e et bt e e a bt st e b ea bt s he bt ea e shea bt eaesh e ebeeatbe et eatebe e besse st enbens 4A.00.20000
MOTOR ZYLINDERKOPF NUR FUER 125 KW/TTOPS ... ..ottt st ettt st h e b e et sh ettt sh e eb e et b e eb e e e bt e st e et eh e e b s st st e b ea bt s he bt et sh bt eaesh e ebeeatb e et eatebe e beaneseenbens 4A.00.20000
ENGINE TIMING GEARS ... oottt ettt ettt e st st a ettt se e et s a s ta bt eue e et sa b e st e eat e et sat et e eat e e ae e s oo bseat e se e oot s aseab e se e oot saseab et se e et sateabe e se e e s bt satebecaneeneesatenanen 4A.00.20000
ENGINE CAMSHAFT.........ccc.cc.c... 4A.00.20000

ENGINE LUBE OIL COOLER 4A.00.20000
ENGINE / OIL FILTER FUEL FILTER 4A.00.20000
ENGINE BY-PASS LINE. ...ttt ettt sttt sttt et et ettt se e bt sa sttt ee e e bt s ot be e oa e e s ae s ot e be e eh e sat oot e ae e eh et s ot em e sasea bt e ee e e sateab et ee e e s bt sateaae e et e e saeembesnteneesatemnenanee 4A.00.20000
MOTOR EINSPRITZPUMPE NUR FUER 118 KW/160PS 4A.00.20000
MOTOR EINSPRITZPUMPE NUR FUER 125 KW/170PS 4A.00.20000
MOTOR / EINZELTEILE ZUR EINSPRITZPUMPE NUR FUER 125 KW/TTOPS.......ooit ittt ettt ettt et eh et st bttt e bttt e bttt ehtb e et st eb et at e st et eaeenbentesaenaen 4A.00.20000
MOTOR / EINSPRITZPUMPE EINZELTEILE Z.REGLER NUR FUER 125 KW/170PS 4A.00.20000

ENGINE INJECTION PUMP PIPES.... 4A.00.20000
MOTOR ENSPRITZVENTIL.....ccccoctiiiiiiiiiiiieeneceenecee e 4A.00.20000
ENGINE AIR INTAKE PIPE.... ..ottt ettt sttt e st e sttt e se e st e h e et ehe e st e s a et e ebe e et e s et et e eat e et e s ot e b e eat e e st e oot betot e se e oot satea bt e se e embe sat e bt eas e e st e satenbeenneeneesane 4A.00.20000
MOTOR KUEHLGEBLAESE ..ottt ettt ettt e sttt sh et ettt et e s a et eu et et e sa e bt eat e et e sat e bt eat e e st e s ate bt eat e ne e oo b sb s eab e e se e oot susea bt ebe e et e sabem bt eas e et satenbeeaneeneesabenbneaneene 4A.00.20000
ENGINE AIR GUIDE. ...ttt ettt ettt ettt et st e h et eh et st e bt et e eh et s ot e b e et ebe e S ot e sa e a bt ebe e et e s et e bt eae e eb et s at e et et e eb et st e b e et e ebe e e atesatem bt eue e et e saten bt easeeseesatenbeenneeneesane 4A.00.20000
ENGINE EXHAUST MANIFOLD......ccoeoiiitiitiit ettt ettt ettt ettt ettt et e he sttt ettt s 4t sttt ea e e s ae e ot eaae e eh e e sat et at e eh et sat e e et e ebe e s ot e ea s e et e ebe e et e sat eabeas e ebeesatembenaneebee st enuenaneene 4A.00.20000

ENGINE TURBOCHARGER ... ..ottt ettt ettt st e s ettt e se e e s at bt e se e et sat et ee e e be s ot ea s s eas e e se e oo be s et tab e e se e oot sateab et ee e et sateab et ea e e ae st eabe e et e e naeem b e st eneesaeenbenane 4A.00.20000



ENGINE /SINGLEPARTS FOR TURBOCHARGER.........ootitittiit ittt ettt ettt et eh e h et st ekttt s he bt o4t eh bt e aesh e eh e e et bt et e et eb e e b ea bt st e b et e s he bt ee e sh et e e aesbeebeeatbeebeeaebe et enn 4A.00.20000

ENGINE GENERATOR.......cooiiiieet ettt ettt ettt e st e st eat e st st e b e eat e st ea b e aeeat e ebe e st e s a e e et e eb et oot e satea bt ebe e oot e sa s s bt ehe e et satemb e eas e et satem bt eus e et e sate bt eat e e st e satebseaneebeesatenunsaneene 4A.00.20000
ENGINE SINGLE PARTS FOR GENERATOR.......cootiittite ettt ettt ettt et ettt e sttt sa sttt st e e s et ea bt se e e bt sat ettt ea e e s b s ot ea et eh e e sat et eabe e eh e sut embeas e ebeese e e seteabeesaeenue s 4A.00.20000
ENGINE STARTER MOTOR.......ccccooveniiiiiiiininieecieeneene 4A.00.20000

ENGINE SINGLE PARTS FOR STARTER MOTOR 4A.00.20000



Section: ENGINE

M 35.80
Ref: 4A.00.20000

MOTOR ANSCHLUSSGEHAEUSE NUR TYP 6112

Fig. P/n QTY Name

Notes:

[M 35.80]

1 02102308 1 box

2 02102313 1 cover

3 01112295 4 screwm 8 x 10
4 01102799 4 washer 8, d128
5 01110664 11 screw m 10 x 30
6 01119613 11 washer 10.5

7 01110725 3 screw

8 03364077 1 plate

9 01112232 3 screw m 6 p.1 x 10
10 01102797 3 washer 6, d128

1/1



M 35.80

Section: ENGINE Ref: 4A.00.20000
ENGINE HYDRAULIC PUMP
Fig. P/n QTY Name
Notes:
[M 35.80]
1 01262635 1 nut
2 02235058 1 gear
3 02239230 1 gasket
4 01118324 1 key
5 06261692 1 hydraulic pump
&~ 4D.00.20000
6 06261693 1 hydraulic pump 8 cc

@& 4D.00.20000
7 06209191 2 screw




Section: ENGINE

ENGINE SEALING SET

M 35.80
Ref: 4A.00.20000

Fig. P/n QTY Name
Notes:
[M 35.80]
1 02910048 6 gasket set
FOR CYLINDER
2 02910279 1 gasket set

VOLLSTAENDIG FUER MOTOR BF 6 L 913 OHNE
WELLENDICHTRINGE NR. 415 0782 + 415 0783

1/1



Section: ENGINE

M 35.80
Ref: 4A.00.20000

MOTORAUFBAU LUFTSCHASCHT

Fig. P/n QTY Name

Notes:

[M 35.80]

1 01112240 12 screw m 6 x 12
2 06537797 1 cover

3 06276360 gasket 1-3910

4 06280501 3 stop

5 06214189 washer 6.4

6 01103316 6 screwm 6 p.1.0x 16
7 01102797 20 washer 6, d128
8 01112813 13 nut m 6

9 06255934 1 tube

10 06513958 1 plate

11 06539295 1 cover

12 06517654 1 shield

13 06517651 1 shield

14 06517657 1 plate

15 02417488 2 disc

16 02417486 2 pin

17 06288113 1 plate

18 06501404 1 rope

19 06282821 1 -

20 01112322 4 screw m 8 p.1.25 x 20
21 01107163 washer 9, d126
22 01102799 3 washer 8, d128
23 01112824 5 nut m 8, d934
24 01112341 2 screw m 8 x 30, d933
25 06214192 6 washer 8.4

26 01104944 1 nut m 8, d985
27 06273149 4 rubber bushing
28 06545152 1 air shaft

1/1



M 35.80

Section: ENGINE Ref: 4A.00.20000
ENGINE ROTARY RADIATOR FILTER ASSEMBLY PARTS
Fig. P/n QTY Name
Notes:
[M 35.80]
1 01112858 1 nut m 12, d934
2 01102801 1 washer 12
3 06214210 1 washer 13 x 40 x 5.0, zn
4 06545164 1 none
3964 <-
4 16000397 1 filtering basket
->3965
5 06547025 1 shaft
6 01138993 6 screw m 8 x 16
7 06215781 4 bearing housing rb 20
8 06215739 2 bearing yb 20
9 01102799 6 washer 8, d128
10 01112824 6 nut m 8, d934
11 01138989 2 screwm 6 x 16
12 06214189 10 washer 6.4
13 01102797 10 washer 6, d128
14 01112813 10 nut m 6
15 06547022 1 plate
4194 <-
15 16000440 1 plate
> 4195
16 06547019 1 support
3619 <-
16 06548139 1 support
->3620 - 4194 <-
16 16000433 1 support
> 4195
17 06543421 1 fan 6-armig
18 01107165 1 washer 10.5
19 01102800 1 washer 10.2
20 01102659 1 nut m 10, d934
21 06214131 6 screw m 6 x 12
22 06548143 1 arm
->3620
23 16000400 2 shoulder ring
->3965
24 01111064 2 screw
->3965
25 01114357 2 nut m 6, d985

->3965



—-—

~

Section: ENGINE
OIL DRAINE PIPE BREATHER LINE

M 35.80

Ref: 4A.00.20000

Fig. P/n QTY Name
Notes:
[M 35.80]
1 01128269 3 fascia
2 06513309 1 tube
TYP 6112
2 06521602 1 tube
TYP 6113
3 01112333 2 screw m 8 x 25, d933
4 01107163 2 washer 9, d126
5 01104944 4 nut m 8, d985
6 01112341 6 screw m 8 x 30, d933
7 01116712 1 pipe fitting
8 06513312 1 tube
TYP 6112
8 06521603 1 tube
TYP 6113
9 06262801 1 fascia @ 18, PVC
10 06261120 1 small plate
11 01102664 2 screw m 6 x 45
12 06214189 2 washer 6.4
13 01102797 2 washer 6, d128
14 01112813 2 nut m 6
15 01118964 1 plugm 16 p.1.5
16 01118700 1 oil seal @ 16 x 20
17 06513306 1 tube
TYP 6112
17 06519678 1 tube
TYP 6113
18 01118784 1 oil seal 30x36x2 d7603
19 06237987 1 flexible hose @ 22.2 / L = mm 220
20 06513226 1 tube
21 01139203 1 pipe union m 30 x 1,5

1/1



M 35.80

Section: ENGINE Ref: 4A.00.20000
KRAFTSTOFFBEHAELTER
Fig. P/n QTY Name
Notes:
[M 35.80]
1 06260395 1 level indicator
2 06260431 gasket
3 06513318 2 metal strip
TYP 6112
4 06513320 1 metal strip
TYP 6112
5 06511392 1 casing
TYP 6112
5 06519604 1 tank 300 1
TYP 6113
6 01111288 2 screw
6 01112547 4 screw m 12 x 40, d933
7 06209768 2 nut m 10, d985
7 06209769 4 nut m 12, d985
8 01130760 1 cover dv80
9 06255970 1 small mesh
10 01216272 1 cover
w
11 01211299 1 oil seal
12 06521595 1 tube
TYP 6113
13 06521593 1 piping
TYP 6113
14 01141731 2 fascia d10
15 06209052 2 screw m 6 x 30
16 01102797 5 washer 6, d128
17 06214189 2 washer 6.4
18 01112813 3 nut m 6
19 01100940 2 screw
21 01118700 1 oil seal @ 16 x 20
22 06260369 1 screw 16x1,5
23 01118688 9 ring 14x17
25 01139202 3 pipe union m 14 x 1,5
26 01112232 1 screw m 6 p.1 x 10
27 06513341 1 piping 10x505
28 04302546 1 screw
29 01112418 2 screw m 10 x 25, d933
30 01107165 2 washer 10.5
31 06209768 2 nut m 10, d985
32 01174821 1 console 12
33 01174483 1 fuel filter element



